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1. General Information

1.1. Applicant

Datalogic S.r.l.
Via San Vitalino no.13, Calderara di Reno - 40012(BO) - Italy

1.2. Manufacturer

Datalogic S.r.l.
Via San Vitalino no.13, Calderara di Reno - 40012(BO) - Italy

1.3. Testing Facility

X Test Site — MRT Suzhou Laboratory

Laboratory Location (Suzhou - Wuzhong)

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)

4b Building, Liando U Valley, No.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China

Laboratory Accreditations

A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNO0O1

_ [ |R-20025 [ 1G-20034 [ ]C-20020 [ ]T-20020
veer [ IR-20141 [ 1G-20134 []C-20103 [T-20104

[] Test Site — MRT Shenzhen Laboratory

Laboratory Location (Shenzhen)

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China

Laboratory Accreditations

A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105

[] Test Site — MRT Taiwan Laboratory

Laboratory Location (Taiwan)

No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.0.C.)

Laboratory Accreditations

TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name

Barcode Reader

Model No. DL36LT

Brand Name DATALOGIC

IMEI 004403000215550
NFC Specification 13.56MHz

Wi-Fi Specification

802.11a/bl/g/n/ac

Bluetooth Specification

v5.2 dual mode

GNSS Specification

GPS/GNSS/Beidou/Galileo/SBAS

WPT Specification 119-140kHz, WPT client type
Operating Temp. -20 ~ 55°C

GSM 850/1900
3GPP Specification WCDMA Band 2/4/5

LTE Band 2/4/5/7/12/13/17/25/26

Power Type 3.60 ~ 4.35Vdc, typical 3.8Vdc
Accessories
AC Adapter Model: SO0BACM0500200

Input: 100-240V ~ 50/60Hz, 0.3A
Output: 5V, 2A, 10W

Rechargeable Li-ion Battery

Model No.: BTDL36

Rated Voltage: 3.8V

Rated Capacity: 3980mAh/15.1Wh
Limited Charge Voltage: 4.35V

Remark:

The information of EUT was provided by the manufacturer, and the accuracy of the information shall be the

responsibility of the manufacturer.
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1.5. Radio Specification under test

FDD Tx Frequency Range Band 26: 814 ~ 824 MHz

FDD Rx Frequency Range Band 26: 859 ~ 869 MHz

Support Bandwidth Band 26: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz
Modulation UL & DL up to 64QAM

Power Class 3

Note 1: For other features of this EUT, test report will be issued separately.

Note 2: The declared of product specification for EUT presented in the report are provided by the manufacturer,
and the manufacturer takes all the responsibilities for the accuracy of product specification.

Note 3: LTE band 26 transmit frequency for part 90 rule is 814 ~ 824MHz and part 22 rule is 824 ~ 849MHz.
ERP over 15MHz bandwidth complies the ERP limit line of part 22 rule, therefore ERP of the partial frequency

spectrum which falls within part 22 also complies.

1.6. Description of Available Antennas

Technology Frequency Range (MHz) Antenna Type MaxPeak Gain (dBi)
LTE Band 2 1850 ~ 1910 1.22
LTE Band 4 1710 ~ 1755 2.46
LTE Band 5 824 ~ 849 1.92
LTE Band 7 2500 ~ 2570 1.72
LTE Band 12 699 ~ 716 PIFA -0.24
LTE Band 13 777 ~ 787 -0.43
LTE Band 17 704~ 716 -0.24
LTE Band 25 1850 ~ 1915 1.22
LTE Band 26 814~849 1.92

Note: All antenna information (Antenna type and Peak Gain) is provided by the manufacturer.

1.7. Test Methodology

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

® ANSI| C63.26:2015

® FCC CFR 47 Part 90

® FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems

® FCC KDB 971168 D02 v02r01: Misc Rev Approv License Devices

® F[FCCKDB 412172 D01 v01r01: Determining ERP and EIRP
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2. Test Configuration

2.1. Test System Connection Diagram

| Remote Site
EUT |

A TN

A 1
Product Manufacturer Model No.
1 Wideband Radio Communication Tester |R&S CMW 500
2.2. Test Environment Condition
Ambient Temperature 15~ 35°C
Relative Humidity 20% ~ 75%RH
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3. Measuring Instrument
Instrument Manufacturer Model No. Asset No. Cali. Interval |Cali. Due Date Test Site
Signal Analyzer Keysight N9010B MRTSUEQ07028 |1 year 2022-12-09 SIP-SR1
Signal Analyzer Keysight N9010B MRTSUE06559 |1 year 2023-06-01 SIP-SR1
Signal Analyzer Keysight N9010B MRTSUE06603 |1 year 2022-10-31 SIP-SR1
Communication Tester ~ |R&S CMW500 MRTSUE06243 |1 year 2022-10-10 SIP-SR1
Signal Generator Keysight E8257D MRTSUE06453 |1 year 2023-06-01 SIP-SR1
Thermohygrometer testo 622 MRTSUE06629 |1 year 2023-01-06 SIP-SR1
5G Wireless Test Platform|Keysight E7515B MRTSUE06903 |1 year 2022-11-23 SIP-SR1
Signal Generator Keysight E8257D MRTSUE06904 |1 year 2022-11-23 SIP-SR1
DC POWER MODULE  |Keysight N6743B MRTSUE06905 |N/A N/A SIP-SR1
DC POWER MODULE  |Keysight N6743B MRTSUE06906 |N/A N/A SIP-SR1
Common Interface Unit  |Keysight E7770A MRTSUE06957 |N/A N/A SIP-SR1
Preamplifier Schwarzbeck BBV 9721 MRTSUE06121 |1 year 2023-06-08 SIP-AC3
EMI Test Receiver R&S ESR3 MRTSUE06185 |1 year 2022-12-29 SIP-AC1/SIP-AC2/SIP-AC3
SIP-AC1/SIP-AC2/SIP-AC3/
Signal Analyzer Keysight N9010B MRTSUE06559 |1 year 2023-06-01
SIP-SR1
Horn Antenna Schwarzbeck |BBHA 9170 MRTSUE06599 |1 year 2022-10-20 SIP-AC1/SIP-AC3
Preamplifier EMCI EMC184045SE |MRTSUEO06602 |1 year 2022-10-11 SIP-AC1/SIP-AC2/SIP-AC3
SIP-AC1/SIP-AC2/SIP-AC3/
Signal Analyzer Keysight N9010B MRTSUE06603 |1 year 2022-10-31
SIP-SR1
SIP-AC1/SIP-AC2/SIP-AC3/
Signal Analyzer Keysight N9020B MRTSUE06604 |1 year 2023-09-06
SIP-SR1
Horn Antenna R&S HF907 MRTSUE06611 |1 year 2023-07-30 SIP-AC3
EMI Test Receiver R&S ESR3 MRTSUE06613 |1 year 2023-06-01 SIP-AC1/SIP-AC2/SIP-AC3
Thermohygrometer testo 608-H1 MRTSUE06619 |1 year 2022-11-02 SIP-AC3
Thermohygrometer testo 608-H1 MRTSUE06622 |1 year 2022-11-28 SIP-AC3
Preamplifier EMCI EMCO012645SE |MRTSUE06642 |1 year 2023-01-13 SIP-AC3
Preamplifier EMCI EMCO001330 MRTSUE06643 |1 year 2023-01-13 SIP-AC1/SIP-AC2/SIP-AC3
TRILOG Antenna Schwarzbeck |VULB 9168 MRTSUE06646 |1 year 2023-08-16 SIP-AC3
Anechoic Chamber RIKEN SIP-AC3 MRTSUE06782 |1 year 2022-12-23 SIP-AC3
Loop Antenna Schwarzbeck [FMZB 1519 B  |MRTSUE06937 |1 year 2023-03-14 SIP-AC1/SIP-AC2/SIP-AC3
Directional Coupler ar DC7200A MRTSUE06147 |N/A N/A SIP
Directional Coupler ar DC6080A MRTSUE06148 |N/A N/A SIP-SR1
Directional Coupler narda 4226-10 MRTSUE06564 |1 year 2022-10-11 SIP-SR1
Directional Coupler PULSAR CS10-23-436/20 IMRTSUE06846 |1 year 2023-06-02 SIP-SR1
Directional Coupler PULSAR CS10-23-436/20 IMRTSUE06848 |1 year 2023-06-02 SIP-SR1
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Attenuator MVE MVE2213 MRTSUE11055 |1 year 2023-06-09 SIP-SR1
Attenuator MVE MVE2213 MRTSUE11056 |1 year 2023-06-09 SIP-SR1
Attenuator MVE MVE2213 MRTSUE11057 |1 year 2023-06-09 SIP-SR1
Attenuator MVE MVE2213 MRTSUE11058 |1 year 2023-06-09 SIP-SR1
Attenuator MVE MVE2213 MRTSUE11059 |1 year 2023-06-09 SIP-SR1
Attenuator MVE MVE2213 MRTSUE11060 |1 year 2023-06-09 SIP-SR1
Software Version Function

EMI Software Vv3.0.0 EMI Test Software
Controller_MF 7802BS V1.02 RE Antenna & Turntable
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4. Decision Rules and Measurement Uncertainty
4.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)

4.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

Radiated Spurious Emissions

Measurement Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
Horizontal: 9kHz ~ 300MHz: 5.04dB

300MHz ~ 1GHz: 4.95dB

1GHz ~ 40GHz: 6.40dB

Vertical: 9kHz ~ 300MHz: 5.24dB

300MHz ~ 1GHz: 6.03dB

1GHz ~ 40GHz: 6.40dB

Conducted Spurious Emissions

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.78dB

Output Power

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
1.13dB

Occupied Bandwidth

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.28%

Frequency Stability

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
76.2Hz
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5. Test Result

5.1. Summary

FCC Part
Test Description Test Condition Verdict

Section(s)
2.1049 Occupied Bandwidth Pass
2.1055, 90.213 Frequency Stability Pass
90.635 Conducted Output Power Conducted Pass
2.1051, 90.691(a) Band Edge

Pass
2.1051, 90.691(a) Spurious Emission
2.1053, 90.691(a) Spurious Emissions Radiated Pass
Notes:

1) The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.
The correction table was used to account for the losses of the cables and attenuators used as part of the
system to connect the EUT to the analyzer at all frequencies of interest.

2) All supported modulation types were evaluated. The worst-case emission of modulation was selected.
Therefore, the Frequency Stability, Channel Band Edge, Radiated & Conducted Spurious Emission were

presented worst-case in the test report.
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5.2. Occupied Bandwidth Measurement

5.2.1.Test Limit

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean power radiated by

a given emission shall be measured.
5.2.2.Test Procedure

ANSI C63.26-2015 - Section 5.4
5.2.3.Test Setting

1. Set center frequency to the nominal EUT channel center frequency

2. RBW = The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW
3. VBW 23 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. Allow the trace to stabilize

8. Use the 99% power bandwidth function of the instrument and report the measured bandwidth.

[ 853
if

CMW 500

5.2.4.Test Setup

EUT

( =
DC Block & Attenuator

Spectrum Analyzer
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5.2.5.Test Result

Refer to Appendix A.1.
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5.3. Frequency Stability Measurement

5.3.1.Test Limit

The frequency stability shall be measured by variation of ambient temperature and variation of primary supply
voltage to ensure that the fundamental emission stays within the authorized frequency block. The frequency

stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center frequency.
5.3.2.Test Procedure

ANSI C63.26-2015 - Section 5.6

5.3.3.Test Setting

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input rated voltage. RF
output was connected to a frequency counter or spectrum analyzer via feed through attenuators. The EUT was
placed inside the temperature chamber. Set the spectrum analyzer RBW low enough to obtain the desired
frequency resolution and measure EUT 20°C operating frequency as reference frequency. Turn EUT off and
set the chamber temperature to highest. After the temperature stabilized for approximately 30 minutes
recorded the frequency. Repeat step measure with 10°C decreased per stage until the lowest temperature
reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power the EUT and
set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to obtain the desired frequency
resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, recordthe maximum

frequency change.
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5.3.4.Test Setup

Ye
® o0

(%0

———— ) ©OE
-

CMW 500

Spectrum Analyzer

5.3.5.Test Result

Refer to Appendix A.2.

Standard Temperature & Humidity Chamber

( @=

EUT

DC Block
&
Attenuator

—
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5.4. Conducted Output Power Measurement

5.4.1.Test Limit

The maximum output power of the transmitter for mobile stations is 100 watts (20dBw).
5.4.2.Test Procedure

ANSI C63.26-2015 - Section 5.2

5.4.3.Test Setting

Average power measurements were performed only when the EUT was transmitting at its maximum power
control level using a broadband power meter with a pulse sensor. The power meter implemented triggering
and gating capabilities which were set up such that power measurements were recorded only during the ON

time of the transmitter.

5.4.4.Test Setup

[ J©
® o0
o
[—— 000
' EUT

CMW 500 (W=
DC Block & Attenuator

5.4.5.Test Result

Refer to Appendix A.3.
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5.5. Band Edge Measurement

5.5.1.Test Limit

Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Log(f/6.1)
decibels or 50 + 10 Log(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the
frequency removed from the center of the outer channel in the block in kilohertz and where f is greater than
12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 10Log10(P) decibels
or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the center of the

outer channel in the block in kilohertz and where f is greater than 37.5 kHz.
5.5.2.Test Procedure

ANSI C63.26-2015 - Section 5.7
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5.5.3.Test Setting

1. Set the analyzer frequency to low or high channel

2. RBW = The nominal RBW shall be in the range of 1% of the anticipated OBW (in the 1MHz band
immediately outside and adjacent to the band edge). For improvement of the accuracy in the
measurement of the average power of a noise-like emission, a RBW narrower than the specified reference
bandwidth can be used (generally limited to no less than 1% of the OBW), provided that a subsequent
integration is performed over the full required measurement bandwidth. This integration should be
performed using the spectrum analyzer’s band power functions.

3. VBW = 3*RBW

4. Sweep time = auto

5. Detector = power averaging (rms)

6. Set sweep trigger to “free run.”

7. User gate triggered such that the analyzer only sweeps when the device is transmitting at full power

8. Trace average at least 100 traces in power averaging (rms) mode if sweep is set to auto-couple. To
accurately determine the average power over the on and off time of the transmitter, it can be necessary to
increase the number of traces to be averaged above 100, or if using a manually configured sweep time,

increase the sweep time.
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5.5.4.Test Setup

———— 000
CMW 500

EUT

DC Block & Attenuator

Spectrum Analyzer

5.5.5.Test Result

Refer to Appendix A.4.
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5.6. Conducted Spurious Emissions Measurement

5.6.1.Test Limit

The level of the carrier and the various conducted spurious and harmonic frequencies is measured by means
of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency generated in the
equipment up to a frequency including its 10t harmonic. All out of band emissions are measured with a
spectrum analyzer connected to the antenna terminal of the EUT while the EUT is operating at its maximum
duty cycle, at maximum power, and at the appropriate frequencies. All data rates were investigated to
determine the worst-case configuration. All modes of operation were investigated, and the worst-case
configuration results are reported in this section.

For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 10Log10(P) decibels or
80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the center of the outer

channel in the block in kilohertz and where f is greater than 37.5 kHz.
5.6.2.Test Procedure

ANSI C63.26-2015 - Section 5.7

5.6.3.Test Setting

1. Set the analyzer frequency to low, mid, high channel.

2. RBW = 1MHz

3. VBW = 3*RBW

4. Sweep time = auto

5. Detector = power averaging (rms)

6. Set sweep trigger to “free run.”

7. User gate triggered such that the analyzer only sweeps when the device is transmitting at full power.

8. Trace average at least 100 traces in power averaging (rms) mode if sweep is set to auto-couple. To
accurately determine the average power over the on and off time of the transmitter, it can be necessary to
increase the number of traces to be averaged above 100, or if using a manually configured sweep time,

increase the sweep time.
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5.6.4.Test Setup
e O
® o0
7
———— oo%

CMW 500

EUT

DC Block & Attenuator

Spectrum Analyzer

5.6.5.Test Result

Refer to Appendix A.5.
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5.7.

Radiated Spurious Emissions Measurement

5.7.1.Test Limit

Out of band emissions: The powerof any emission outside of theauthorized operating frequency ranges must

be attenuated below the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The emission limit

equal to -13dBm.

E (dBpV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The emission

limit equal to 82.3dBuV/m.

5.7.2.Test Procedure

ANSI C63.26-2015 - Section 5.2.7 & 5.5

5.7.3.Test Setting

1.

RBW = 1MHz

VBW 2 3*RBW

Sweep time = 10 x (number of points in sweep) x (transmission symbol period)
Detector = Peak

Trace mode = max hold

The trace was allowed to stabilize
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5.7.4.Test Setup

Below 1GHz Test Setup:

1~4 m Antenna Antenna Tower
~~~~~~~~~~~~ | > v =
EUT /
r Reference Point of
Antenna Calibration
0.8 m | polystyrene
L 3m
1
Turntable Centre
Test Receiver
Above 1GHz Test Setup:
1~4 m Antenna Antenna Tower
—
EUT Y L —
T //
Reference Point of
Antenna Calibration
1.5m | polystyrene
| AANAAAA
1

Turntable Centre

Spectrum Analyzer D *““‘\‘J”“J Il
It
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5.7.5.Test Result

Refer to Appendix A.6.
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Appendix A - Test Result

A.1 Occupied Bandwidth Test Result

Test Site SIP-SR1 Test Engineer Allen Zou
Test Date 2022/09/12 ~ 2022/09/22 Test Band LTE Band 26
Modulation Frequency (MHz) Bandwidth (MHz) 99% Bandwidth (MHZz)
1.4 1.08
3 2.67
QPSK 819.0
5 4.48
10 8.95
1.4 1.08
3 2.67
16QAM 819.0
5 4.46
10 8.95
1.4 1.08
3 2.68
64QAM 819.0
5 4.46
10 8.94
QPSK 13.43
16QAM 821.5 15 13.43
64QAM 13.37
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Report No.: 2209RSU001-U9

99% Bandwidth - QPSK

1.4MHz Channel Bandwidth

[

Occupied Bandwidth

Transmit Freq Error
X dB Bandwidth

Scm?

[Spectrum Analyzer 1
(Occupied BW

KEYSIGHT Input RF
Coupling: DC.
Align’ Auto

1 Graph
Scale/Div 10.0 dB

Occupled Bandwidth
4.4788 MH:

Transmit Freq Eror

X dB Bandwidth

[Spectrum Analyzer 1
(Occupied BW

KEYSIGHT ‘I!w::hsf -~
GO Rign Auto

Spurious.

Freq
NFE:

7

|Center 821.50 MHz
#Res BW 150.00 kHz

Occupied Bandwidth
13.429 MHz

Transmit Freq Error

X dB Bandwidth

Sep 12,

acm?

M Spectrum Analyzer 2
Spurious Emissions

Vel Ik ia

54:57 PM

Spectrum Analyzer 2

8:56:42 PM

(Center Freq 819.000000 MHz
AvgHold >100/100

Freq Ref: Int (S) Radio Std: None
NFE:

e
HIF Gain: Low
Ref Value 40.00 dBm

ST

#Video BW 47.000 kHz

Span 3 MHz|
Sweep 12.8 ms (2001 pts)

1.0769 MHz

Total Power 30.4dBm
485 Hz % of OBW Power 99.00 %
1.228 MHz xdB

-26.00 dB

Sep 12, 2022 @ ool x”
8:5324PM |5 ¥ 00/ ¥ X

+

inpuz 500 |Atien: 20dB
Corr CCorr

Freq Ref. Int (S)
NFE. OFf

Trig: Free Run
Gate. Off
#IF Gain: Low.

Center Freq 819.000000 MHz
AvglHold >100/100
Radio Std: None

Ref Value 40.00 dBm

#Video BW 150.00 kHz Span 10 MHz|
Sweep 3.73 ms (2001 pts)

iz Total Power 315dBm
2562 kHz 99.00 %
4.860 MHz

% of OBW Power
xdB 0dB

] 00 x*
.12 B [BD) XX

+

Atten: 20 B

Emissions

enter Freq 821500000 MHz
AvgHold >100/100
Radio Std: None

Trig: Free Run
Gate: O

Ref: Int (S) #IF Gain: Low
oft

Ref Value 40.00 dBm

0 UV NS I SO SURS.S.
i

#Video BW 470.00 kKHz Span 30 MHz|
Sweep 1.33 ms (2001 pts)

Total Power
2.004 kHz

% of OBW Power
14.27 MHz xdB

2022

= [y (00 % 7
':'\"\ VSN

Center Frequency

819.000000 MH; £

Frequency

Center Frequency

Settings
819.000000 MHz

1.000000 MHz
Auto

3MHz Channel Bandwidth
Spean::;rwnyza1 §§iﬁ‘$ﬂ's“ ;nmégﬁsz + Frequency mr:srwdyzﬂ1 8 spectrum Analyzer 2 +
KEYSIGHT Input RF Input Z: 50 Q Atten: 20 dB Trig: Free Run

Spurious Emissions
InputZ 500
orr CCorr
Freq Ref-Int (S)
NFE: Off

KEYSIGHT |Input RE

Atten: 20 dB’
(Coupling: DC.

Trig: FreeRun  Conter Freq: 819.000000 MHz
Gate: OFf Avg|Hold>100/100

#IF Gain: Low  Radio Std. None

Ref Value 40.00 dBm

#Video BW 91.000 kHz Span 6 MHz|
Sweep 6.40 ms (2001 pts)

Occupied Bandwidth

26727 MHz
Transmit Freq Error
X dB Bandwidth

Total Power

% of OBW Power
xdB.

30.7 dBm
99.00 %
[l

1.826 kHz
2.841 MHz

Sep 12, 202

8:54:07 PM

acm?

[Spectrum Analyzer 1
|Occupied BW

KEYSIGHT [nput R¥ »
O ign Adto

8 Spectrum Analyzer 2
|Spurious Emissions

+

Frequency
Atten: 20 @B

Input Z: 500
Corr CCorr

Freq Ref: Int (S)
NFE. O

Tiig: Free Run
Galo: OFf
#IF Gain: Low

Center Freq; 819.000000 MHz
AvglHold:>1001100
Radio Std: None.

Ref Value 40.00 dBm

R RS

#Video BW 300.00 kHz Span 20 MHz|
Sweep 2.00 ms (2001 pts)

Occupled Bandwidh

8.9535 MHz
Transmit Freq Error
X dB Bandwidth

Total Power 31.8dBm
% of OBW Power 99.00 %
xdB 26,00 dB

Qs e

'yl
B %) 00 x4

Settings.
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99% Bandwidth - 16QAM

1.4MHz Channel Bandwidth 3MHz Channel Bandwidth

Spectrum Analyzer 1
Occupied BW.

KEYSIGHT Input RF
upling

X dB Bandwidth

[Spectrum Analyzer 1
(Occupied BW

KEYSIGHT Input RF
Coupling. DX
Align’ Auto

1 Graph

Scale/Div 10.0 dB

4.

xdB Bandwidth

acm

[Spectrum Analyzer 1
(Occupied BW

oo

|Center 821.50 MHz
#Res BW 150.00 kHz

Transmit Freq Error
X dB Bandwidth

Transmit Freq Error

Scm?

Transmit Freq Eror

Occupied Bandwidth
13.433 MHz

acm?

Spectrum Analyzer 2 +
Spurious Emissions
inputZ: 50 0
Corr CCorr

Freq Ref: Int (S)
NFE:

IAtten: 20 dB Trig: Free Run

e
HIF Gain: Low

Ref Value 40.00 dBm

et

#Video BW 47.000 kHz

Occupied Bandwidth

1.0810 MHz Total Power

-1.338 kHz
1.274 MHz xdB

Sep 12, 2022
8:5343PM |5

M Spectrum Analyzer 2 +
Spurious Emissions
inputZ: 500
CCorrCCorr
Freq Ref- Int ()
NFE. Off

IAtten: 20 dB Trig: Free Run
Gate. Off

#IF Gain: Low.

Ref Value 40.00 dBm

#Video BW 150,00 kHz

Occupled Bandwidth

4611 MHz Total Power

2343 kHz
4.792 MHz

Sep 12,2022
? 55:11 PM

Spectrum Analyzer 2 +
Spurious Emissions

IAtten: 20dB Tig: Free Run
Gate: 0

Freq Ref. Int (S) #IF Gain: Low
NFE: Off

Ref Value 40.00 dBm

% of OBW Power

% of OBW Power
xdB

(Center Freq 819.000000 MHz
AvgHold >100/100
Radio Std: None

Span3
Sweep 12.8 ms (2001 pts)

29.7dBm
99.00 %
-26.00 dB

! 0D
f‘i\ |mjm]

Center Freq 819.000000 MHz
AvglHold >100/100
Radio Std: None

S|
Sweep 3.73 ms (2001

30.4dBm

99.00 %
0dB

Frequency

Center Frequency
819.000000 MH:

-

MHz|

£¥
A

Frequency

Center Frequency
819.000000 MHz

1.000000 MHz
Auto

0 MHZ

pts)

00| %7

[+
Bl S e

enter Freq 821500000 MHz
AvgHold >100/100
Radio Std: None

T e R
/

#Video BW 470.00 kHz

Total Power
4.630 kHz

% of OBW Power
14.33 MHz xdB

Sep 12, 2022
8:56:57 PM

N

Span 30 MHz|
Sweep 1.33 ms (2001 pts)

= [y (00 % 7
':'\"\ VSN

Settings

Settings

|Spectrum Analyzer 1
|Occupied BW
KEYSIGHT [nput RE

(Coupling: DC.

Spurious Emissions
InputZ 500
orr CCorr
Freq Ref-Int (S)
NFE: Off

8 spectrum Analyzer 2 +

Atten: 20 dB’

Trig: Free Run
te: Off

#IF Gain: Low

Ref Value 40.00 dBm

IR DUIEVAR

#Video BW 91.000 kHz

Occupied Bandwidth

2.6716 MHz.
Transmit Freq Error
X dB Bandwidth

Sep 12, 202:

8:54:24 PM

acm?

[Spectrum Analyzer 1
|Occupied BW

KEYSIGHT fnput RF
(Cowping. DG Corr CCarr
GO g Auto Freq Ref. Int (S)
NFE: O

Spectrum Analyzer 2
M Spurious Emissions +

Inpuiz 500 |Aften: 20 0B,

Sweep 6.40 ms (2001 pts)

Total Power

% of OBW Power
xdB.

Tiig: Free Run
Galo: OFf
#IF Gain: Low

Ref Value 40.00 dBm

e mnezsct!

#Video BW 300,00 kHz

Occupled Bandwidh

8.9501 MHz
Transmit Freq Error
X dB Bandwidth

9212 kHz
9.513 MHz

Sweep 2.00 ms (2001 pts)

Total Power
% of OBW Power
xdB

B

Center Freq: 819.000000 MHz
Avg|Hold>100/100
Radio Std: None.

Center Freq; 819.000000 MHz
AvglHold:>1001100
Radio Std: None.

Span 6 MHz|

29.8dBm
99.00 %
[l

Frequency

Settings.

Span 20 MHz|

30.0dBm

99.00 %
26,00 dB

oo =

()
QI mrSN
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99% Bandwidth - 64QAM

1.4MHz Channel Bandwidth

Spectrum Analyzer 1
Occupied BW.

KEYSIGHT In

Freq Ref

o
[—

Center 819.000 MHz
#Res BW 15.000 kHz

Occupled Bandwidth

1.0842 MHz
Transmit Freq Error
X dB Bandwidth

[Spectrum Analyzer 1 +
(Occupied BW
KEYSIGHT Input RF

Coupling: DG |Corrections:
Align: Auto Freq Ref: Int

1 Graph

Scale/Div 10.0 dB

S

Occupled Bandwidth
4.4607 MHz

Transmit Freq Eror
X dB Bandwidth 4796

07:19 PM

[Spectrum Analyzer 1 +
(Occupied BW

KEYSIGHT ![‘D::hsf -
& ign Auto

Input Z: 50 0
Corrections: On

NFE: Adapive

7
[

|Center 821.50 MHz
#Res BW 150.00 kHz

Occupied Bandwidth
13.369 MHz

Transmit Freq Error

X dB Bandwidth

Ll HEER

ut RF Input Z: 50 O
upling Corrections: On

1.240 MHz xdB

input Z 50 0

NFE: Adapive

-1.463 kHz

Wl Wk dhE20

Freq Ref. Int (S)

13.453 kHz
14.28 MHz

Frequency
Atten'20d8  Tiig:FresRun Center Freq 819000000 Mz
Gate: Off AvglHoId>1001100
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Int(8) #IF Gain'Low  Radio Std: None

819.000000 MH; £

Ref Value 40.00 dBm

R r—

L

#Video BW 47.000 kHz* pan 3 MHz|

E
Sweep 16.4 ms (2001 pts)

Total Power 27.4dBm
968 Hz % of OBW Power 99.00 %

-26.00 dB

Sep 22, 2022
DMl ? D rr‘}

Frequency
Atien; 2008 Trig: Free Run
on Gate: Off

©) #F Gain: Low

Center Freq 819.000000 MHz
AvglHold >100/100
adio Sta: None

Center Frequency

Settings
819.000000 MHz

Ref Value 40.00 dBm

1.000000 MHz
Auto

T

#Video BW 150,00 kHz* pan 10 MHz

S|
Sweep 4.80 ms (2001 pts)

Total Power 28.9dBm
% of OBW Power 99.00 %
xdB

MHz 0dB

3MHz Channel Bandwidth

Spectrum Analyzer 1, [P
|Occupied BW
KEYSIGHT [nput RE

(Coupling: DC.

Input Z: 50 0

Corrections: On

FreqRef. Int (S)
Adaptive

Atten: 20 dB’ Center Freq: 819.000000 MHz
Avg|Hold>100/100
Radio Std: None.

Trig: Free Run
Gate: OFf

#IF Gain: Low
Ref Value 40.00 dBm

o LT

]
¥
/
5
e et

#Video BW 91.000 kHz* Span 6 MHz|

Sweep 8.27 ms (2001 pts)

Occupied Bandwidth

2.6798 MHz.
Transmit Freq Error
x dB Bandwidth

Total Power 27.7dBm

% of OBW Power 99.00 %
xdB. [l

el R

[Spectrum Analyzer 1 +
|Occupied BW

KEYSIGHT [nput RF

Inpuiz 500 |Aften: 2008, Tiig: Free Run
Corrections: On Galo: OFf
Freq Ref: Int (S) #IF Gain: Low
NFE: Adaptive

Center Freq; 819.000000 MHz
AvglHold:>1001100
Radio Std: None.

(Coupiing: DC
GO g Auto

Ref Value 40.00 dBm
sl Pt

et T

#Video BW 300.00 kHz"
Sweep 2.53 ms (2001 pts)

Occupled Bandwidth

8.9444 MHz
Transmit Freq Eror 4.996 kHz
x dB Bandwidth 9.540 MHz

Total Power 30.1dBm

% of OBW Power 99.00 %
xdB 26,00 dB

alal HE=s

Frequency

Settings

IAtten: 20 B enter Freq 821500000 MHz
AvgHold >100/100
Radio Std: None

Trig: Free Run
Gate: O

#IF Gain: Low

Ref Value 40.00 dBm

A P NP WP

#Video BW 470.00 kHz* 30 MHzZ

S|
Sweep 1.73 ms (2001 pts)

Total Power
% of OBW Power 99.00
xdB -26.00 dB

By
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A.2 Frequency Stability Test Result

Test Site SIP-SR1 Test Engineer Allen Zou
Test Date 2022/09/14 Test Band LTE Band 26
Power (Vdc) Temp. (°C) Frequency Tolerance (ppm)
-30 -0.0006
-20 -0.0005
-10 0.0002
0 0.0025
3.80 +10 0.0024
+ 20 (Ref) 0.0000
+30 -0.0002
+40 -0.0031
+50 -0.0186
4.35 +20 0.0016
3.60 +20 0.0005

Note: 3.60Vdc is the battery end point.
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A.3 Conducted Output Power Test Result

Test Site SIP-SR1 Test Engineer Allen Zou
Test Date 2022/09/15 Test Band LTE Band 26
Frequency Channel RB RB Output Output Limit
(MHz) Bandwidth Size Offset Power Power (W) (W)
(MHz) (dBm)

QPSK
814.7 22.83 0.1919 <100
819.0 1.4 1 0 22.86 0.1932 <100
823.3 22.86 0.1932 <100
814.7 23.06 0.2023 <100
819.0 14 1 2 23.02 0.2004 <100
823.3 23.04 0.2014 <100
814.7 22.85 0.1928 <100
819.0 14 1 6 22.78 0.1897 <100
823.3 22.92 0.1959 <100
814.7 21.88 0.1542 <100
819.0 1.4 6 0 21.87 0.1538 <100
823.3 21.96 0.1570 <100
815.5 22.86 0.1932 <100
819.0 3 1 0 22.85 0.1928 <100
822.5 22.96 0.1977 <100
815.5 22.87 0.1936 <100
819.0 3 1 7 22.82 0.1914 <100
822.5 22.95 0.1972 <100
815.5 22.85 0.1928 <100
819.0 3 1 14 22.90 0.1950 <100
822.5 22.87 0.1936 <100
815.5 21.88 0.1542 <100
819.0 3 15 0 21.91 0.1552 <100
822.5 21.92 0.1556 <100
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Frequency Channel RB RB Output Output Limit
(MHz) Bandwidth Size Offset Power Power (W) (W)
(MHz) (dBm)
QPSK

816.5 22.81 0.1910 <100
819.0 5 1 0 22.78 0.1897 <100
821.5 22.77 0.1892 <100
816.5 22.87 0.1936 <100
819.0 5 1 12 22.92 0.1959 <100
821.5 22.98 0.1986 <100
816.5 22.80 0.1905 <100
819.0 5 1 24 22.89 0.1945 <100
821.5 22.82 0.1914 <100
816.5 21.89 0.1545 <100
819.0 5 25 0 21.92 0.1556 <100
821.5 21.94 0.1563 <100
1 0 22.85 0.1928 <100
1 24 23.01 0.2000 <100
o190 10 1 49 22.85 0.1928 <100
50 0 21.96 0.1570 <100
1 0 22.81 0.1910 <100
8215 15 1 36 22.93 0.1963 <100
1 74 22.80 0.1905 <100
75 0 21.98 0.1578 <100
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Frequency Channel RB RB Output Output Limit
(MHz) Bandwidth Size Offset Power Power (W) (W)
(MHz) (dBm)
16QAM
814.7 22.04 0.1600 <100
819.0 14 1 0 21.88 0.1542 <100
823.3 21.91 0.1552 <100
814.7 2217 0.1648 <100
819.0 14 1 2 22.23 0.1671 <100
823.3 22.07 0.1611 <100
814.7 21.94 0.1563 <100
819.0 1.4 1 6 21.87 0.1538 <100
823.3 22.01 0.1589 <100
814.7 21.00 0.1259 <100
819.0 1.4 6 0 20.91 0.1233 <100
823.3 21.04 0.1271 <100
815.5 22.08 0.1614 <100
819.0 3 1 0 22.49 0.1774 <100
822.5 22.04 0.1600 <100
815.5 22.02 0.1592 <100
819.0 3 1 7 22.47 0.1766 <100
822.5 21.99 0.1581 <100
815.5 21.96 0.1570 <100
819.0 3 1 14 21.96 0.1570 <100
822.5 22.48 0.1770 <100
815.5 21.03 0.1268 <100
819.0 3 15 0 20.98 0.1253 <100
822.5 21.17 0.1309 <100
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Frequency Channel RB RB Output Output Limit
(MHz) Bandwidth Size Offset Power Power (W) (W)
(MHz) (dBm)
16QAM

816.5 22.06 0.1607 <100
819.0 5 1 0 21.66 0.1466 <100
821.5 21.92 0.1556 <100
816.5 22.18 0.1652 <100
819.0 5 1 12 21.79 0.1510 <100
821.5 22.08 0.1614 <100
816.5 22.07 0.1611 <100
819.0 5 1 24 21.96 0.1570 <100
821.5 21.71 0.1483 <100
816.5 20.97 0.1250 <100
819.0 5 25 0 20.98 0.1253 <100
821.5 21.08 0.1282 <100
1 0 22.41 0.1742 <100

1 24 22.64 0.1837 <100

o190 10 1 49 22.47 0.1766 <100
50 0 21.05 0.1274 <100

1 0 22.22 0.1667 <100

8215 15 1 36 22.38 0.1730 <100
1 74 22.29 0.1694 <100

75 0 21.03 0.1268 <100
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Frequency Channel RB RB Output Output Limit
(MHz) Bandwidth Size Offset Power Power (W) (W)
(MHz) (dBm)
64QAM
814.7 21.41 0.1384 <100
819.0 14 1 0 21.18 0.1312 <100
823.3 21.09 0.1285 <100
814.7 21.32 0.1355 <100
819.0 14 1 2 21.63 0.1455 <100
823.3 21.21 0.1321 <100
814.7 21.06 0.1276 <100
819.0 1.4 1 6 21.14 0.1300 <100
823.3 21.41 0.1384 <100
814.7 20.26 0.1062 <100
819.0 1.4 6 0 20.31 0.1074 <100
823.3 20.19 0.1045 <100
815.5 21.17 0.1309 <100
819.0 3 1 0 21.26 0.1337 <100
822.5 21.19 0.1315 <100
815.5 21.19 0.1315 <100
819.0 3 1 7 21.09 0.1285 <100
822.5 21.26 0.1337 <100
815.5 20.97 0.1250 <100
819.0 3 1 14 21.22 0.1324 <100
822.5 21.27 0.1340 <100
815.5 20.31 0.1074 <100
819.0 3 15 0 20.20 0.1047 <100
822.5 20.17 0.1040 <100
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Frequency Channel RB RB Output Output Limit
(MHz) Bandwidth Size Offset Power Power (W) (W)
(MHz) (dBm)
64QAM

816.5 21.19 0.1315 <100
819.0 5 1 0 21.05 0.1274 <100
821.5 21.34 0.1361 <100
816.5 21.31 0.1352 <100
819.0 5 1 12 21.18 0.1312 <100
821.5 21.51 0.1416 <100
816.5 21.24 0.1330 <100
819.0 5 1 24 21.39 0.1377 <100
821.5 21.11 0.1291 <100
816.5 20.14 0.1033 <100
819.0 5 25 0 20.27 0.1064 <100
821.5 20.22 0.1052 <100
1 0 21.22 0.1324 <100

1 24 21.38 0.1374 <100

o190 10 1 49 21.26 0.1337 <100
50 0 20.28 0.1067 <100

1 0 21.13 0.1297 <100

8215 15 1 36 21.34 0.1361 <100
1 74 21.18 0.1312 <100

75 0 20.16 0.1038 <100
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A.4 Band Edge Test Result

Test Site SIP-SR1

2022/10/10

Test Engineer
Test Band

Allen Zou
LTE Band 26

Test Date

1.4MHz Channel Bandwidth - 1RB

Lower Band Edge Upper Band Edge

Frequency

+

InputZ 500
Corr CCorr
Freq Ref: Int (S)
NF

[Spectrum Analyzer 1
ISEM
Input: R InpulZ: 50 0
Coupling: DC Corr CCorr
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NFE: Off
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AvglHold: 100.00% of 100
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KEYSIGHT Tig: Free Run KEYSIGHT Input RF
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‘Atten: 1008 Tig: Free Run
Galo: OFf

IF Gain: Low

Center Freq; 823.300000 MHz
Settings Avg|Hold: 100.00% of 100
Radio Std: None.

IF Gain: Low

1 Graph
Scale/Div 10 dB
L

Ref Value 30.0 dBm Ref Value 30.0 dBm

‘_,_‘.p..—-‘/

IDisp Center 814.700 MHz Chan Det: Average, #Offs Det: Average Span 6.0000 MHz
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Measure Trace
Trace 1
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Power Measure Trace

23,27 dBm /1.4 MHz
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Start Freq
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4.000 MHz

8.000 MHz
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Stop Freq
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(492)  -7004k 7328 7000 kHz.
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12 50 Mz
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)
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)
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iz ¢
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¢
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(
- (
(
L

3MHz Channel Bandwidth - 1RB
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Sl

Input RF
Coupling: DC.
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Freq Ref: Int (S)
NFE: OFf

IAtten: 10 B Trig: Free Run
Gate. Off
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g Ao

‘Atten: 1008 Tig: Free Run
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IF Gain: Low

Center Freq; 822.500000 MHz
Settings Avg|Hold: 100.00% of 100
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1 Graph
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e
NS »
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2001 pts
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) [~ [l [?] ot o, 202

55:26 PM

Measure Trace
Trace 1

Start Freq
1.500 MHz
1.538 MHz
3.515 MHz
4.000 MHz
8.000 MHz

50 Mz

Stop Freq
538 MHz
3.000 MHz
4.000 MHz
8.000 MHz
250 MHz
45.00 M.

Freq (Hz) dBm
-1.500 M 5084
EEY 4090

Upper
Freq (Hz) ALimit(dB)
1500 M (:3:86)

2511 10.11)
=)

Upper
ALImit(dB)
(-30.84)
(-27.90)

Freq (Hz) Start Freq
1.507 M 1.500 MHz
1.538 MHz
MHz
4.000 MHz
8.000 MHz
12 50 Mz

Lower
ALImit(dB)
(-30.70)
(-28.50)
)

Stop Freq

1.538 MHz
3.000 MHZ
4.000 MHz
8000 MHz
12.50 MHz
15.00 MHz

acl?

Integ BW
30,00 kHz
100.0 kHz
30.00 kHz (
1.000 MHz (
1.000 MHz (
1000 M7 L

Oct 10, 2022
8:56:17 PM

dBm
50.70
4150

Freq (Hz)
1
2520M

501 M
1.557 M

5MHz Channel Bandwidth - 1RB

Upper Band Edge
23

Center Frequency
816500000 MHz

CF Step
1.000000 MHz

Auto
Man

FemErsy Spectum anayzer 1

KEYSIGHT
-

+
Input Z 500
Corr CCorr
Freq Ref. Int (S)
NFE: Off

InputZ. 50 0
Corr CCorr
Freq Ref. Int (S)
NFE: Off

Atten: 10 dB Trig: Free Run
Gate: Off
IF Gain. Low

or Froq 816500000 MHz
AvglHold: 100 00% of 100
Radio Std None

KEYSIGHT g oc
> uto .

Input. RE
Aign: Aut

(Coupling: DC
Align: Auto

Atten: 10dB Trig: FreoRun  Center Freq: 821.500000 MHz
Seftings

AvalHoid: 100.00% of 100

IFGain:Low  Radio Std None

Ref Value 30.0 dBm Ref Value 30.0 dBm

e
LS DI . N N S o i

IDisp Center 816.500 MHz ‘Span 10.000 MHz]

StartFreq  Stop Freq

2500 MHz  2.538 MHz
38 MHz  5.000 MHz
3515MHz  4.000 MHz
4000 MHz  8.000 MHz
8000MHz  12.50 MHz
12 50 MHz__15.00 MHz

acm?

Power
23.52 dBm /5 MHz

Integ BW
36.00 kHz
100.0 kHz
30.00 kHz

1.000 MHz

1.000 MHz

1000 Mz -

0ct 10,2022
9:00:17 PM

dBm
2131
-19.73

=)
- =)
=)
)

Freq (Hz)
-2502M
6.73) -2545M

ALimit(dB)
(-1.31)

2001 pts

Measure Trace
Trace 1

Upper
dBm  ALimit(dB)
5015 (-30.15)
4238 (-29.38)

Freq (Hz)
2506 M
4205M

Start Freq

2500 MHz
2538 MHz
3515 MHz
00 MHz

Stop Freq
2538 MHz
5.000 MHz
00 MHz
8000 MHz
8.000MHz 12,50 MHz
1250 MHz__15.00 Mtz

acm?

Chan Det: Average, #Offs Def

dBm
5080
4284

Integ BW
36.00 kHz.
100.0 kz
30.00 kHz.
1.000 MHz
1.000 MHz

4,000 MHz

Oct 10, 2022 |
:01:34 PM |5

ALmit(dB) Freq
(-30.90

(Hz)
M

Span 10.000 MHz|
2001 pts

Measure Trace
race 1

dBm  ALimit(dB) Freq (Hz)
21.84 84)  2503M

2108 (808) 2555M
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Report No.: 2209RSU001-U9

10MHz Channel Bandwidth - 1RB

KEYSIGHT Input RF
. COUpINg.

IDisp Center 819.00 MHz

Start Freq
5.000 MHz
5.038 MHz
3.515 MHz
4.000 MHz

[

Stop Freq
5.038 MHz
10.00 MHz
4.000 MHz
00 MHz
1250 MHz
15,00 Mz

acm

Lower Band Edge

Input Z: 50 0
Corr CCorr

Freq Ref: Int (S)
NFE:

IAtten: 10 dB Free Run

Tiig.
Gate: O
IF Gain. Low

Ref Value 30.0 dBm

werage, #Offs Det: Average

Power
23.46 dBm /10 MHz

Low
dBm  ALimit(dB)
-26.65 6.65)
2361

dBm
5311
40,07

Integ BW
36.00 kHz
100.0 kHz (10.61)
30.00 kHz (=)

1.000 MHz (=)

(

L)

Freq (Hz)
5015M
5.050M

1.000 MHz )
1,000 MHz \

9| oct 10,2022

9.07:12 PM

Senter Freq: 819.000000 MHz
AvglHold: 100.00% of 100
Radio Std: None

A}
B e G I P

Span 20.000 MHz|
2001 pts
Measure Trace.

Upper

it(dB)
(33.11)
(-27.07)

Freq (Hz)
5.002M
8790M

15MHz Channel

Frequency

o]

(Center Frequency
819.000000 MH:
CF Step
2.000000 MHz

Settings

Specrumanayzer | JFR

InputZ 500 [Atten: 10d8. Trig: Free Run
Corr CCorr Gate: OFf
Freq Ref. Int (S) IF Gain: Low
NFE: Off

KEYSIGHT |Input RE
-

(Coupling: DC.
ign: Auto

Ref Value 30.0 dBm

7
kf\,.‘”‘-««/

Chan Det: Average, #Offs Det:

N N T N A

Disp Center 819.00 MHz

Power
23.62 dBm / 10 MHz

Start Freq
5.000 MHz
5.038 MHz
3515 MHz
00 MHz
8.000 MHz
12 50 Mz

IntegBW  dBm Freq (Hz)
36.00 kHz. 5.010M
100.0 kz .01)  -8830M
30.00 kHz.

1.000 MHz
1.000 MHz
4,000 Mz

Oct 10, 2022
9:08:11 PM

Bandwidth - 1RB

Stop Freq

5.038 MHz
10.00 MHz
4.000 MHz
8.000 MHz
12.50 MHz
1500 MHz.

ocm?

Upper Band Edge

Conter Freq: 819.000000 MHz
AvgHold: 100.00% of 100
Radio Std: None.

Span 20.000 MHz|
2001 pts

Measure Trace
1

dBm
26,59
2293

Freq (Hz)
5.008 M
5040M

ALimit(dB)
(-6.59)

KEYSIGHT fnout RF
upling
> Algn: Auto

Start Freq
7.500 MHz

MHz
3.515 MHz

Stop Freq
7.538 MHz
15.00 MHz
4.000 MHz
8.000 MHz
1250 MHz
15.00 Mk

Lower Band Edge

Input Z: 50 0
Corr CCorr
Freq Ref: Int (S)
NFE: Off

IAtten: 10 dB Trig: Free Run
te: Of

IF Gain. Low

Ref Value 30.0 dBm

\
\l’““\»‘w.j , Jlu‘J (SN U o

Chan Det: Average, #Offs Det: Average

Power
23.34 dBm / 15 MHz
Low
Integ BW ALimit(dB) - Freq (Hz)
36.00 kHz 39) 10 M
100.0 kHz
30.00 kHz
1.000 MHz
1.000 MHz
1000 M

dBm dBm
-29.39 M 5.42
(1244)  7538M 4165

| oct 10,2022

9:10:09 PM

(Center Freq 821500000 MHz
AvgHold: 100.00% of 100
Radio Std: None

Span 30.000 MHz|
2001 pts

Measure Trace
1

Freq (Hz)
7.505M
13.30M

o]

Center Frequency
821500000 MH:

Frequency

CF Step
3.000000 MHz

Auto
Man

Settings

Specnumanayzer | JFR

InputZ 500 |Atten: 10d8. Trig: Free Run
orr CCorr Gate: OFf

KEYSIGHT [nput RE
el Freq Ref. Int () IF Gain: Low
NFE: OF

(Coupling: DC.
Align: Auto

Ref Value 30.0 dBm

eSS P LW e L .

Disp Center 821.50 MHz Chan Det: Average, #Offs Det: Average

Power
2363 dBm /15 MHz
Lower
Start Freq Integ BW ALimit(dB)
7.500 MHz )
7.538 MHz

Stop Freq

7.538 MHz
15.00 MHz
4.000 MHz
8000 MHz
12,50 MHz
15.00 Mz

ocm?

Freq (Hz)
7.518M
REEAY]

36.00 kHz 09 (32
100.0 kHz
30.00 kHz
1.000 MHz
1.000 MHz
1000 MHz.
Oct 10, 202:
9:1029 PM |5

Upper Band Edge

Center Freq: 821500000 MHz
AvgHold: 100.00% of 100
Radio Std: None.

\‘t il b

Span 30.000 MHz|
2001 pts

Measure Trace
1

ALimit(dB)
(-10.27)
(-13.48)

dBm Freq (Hz)
3027 15M
2645 7538 M
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